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ANNEX-2 

FCC Part 15C Test Report 

FCC ID: 2AYWV-6500 
 

Applicant: CIBER SAC 

Address: Av. Monterrico Chico N' 121 Dpto. 101 Santiago de Surco-Lima-Peru 

Manufacturer: SHENZHEN CWHT TECHNOLOGY CO.,LTD 

Address: 
Floor 3, Building A, No. 4, North District, Shangxue Science Park, Bantian Street, 

Shenzhen, Guangdong  

EUT: Tablet PC 

Trade Mark: 
 

Model Number: BUSINESS 6500-B610A415 

Date of Receipt: Aug. 09, 2024 

Test Date: Aug. 09, 2024 - Sep. 05, 2024 

Date of Report: Sep. 05, 2024 

Prepared By: Shenzhen DL Testing Technology Co., Ltd. 

Address: 
101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 

Street, Longgang District, Shenzhen, Guangdong, China 

Test Result: Pass 
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03 Peak-to-Average Ratio 

Band Channel Frequency (MHz) Result (dB) high Limit (dB) Verdict 

WCDMA Band2 9262 1852.4 2.97 13 PASS 

WCDMA Band2 9400 1880 3.04 13 PASS 

WCDMA Band2 9538 1907.6 3.03 13 PASS 

WCDMA Band5 4132 826.4 2.98 13 PASS 

WCDMA Band5 4182 836.4 2.78 13 PASS 

WCDMA Band5 4233 846.6 2.94 13 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9400 
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WCDMA Band2 Channel=9538 

 

WCDMA Band5 Channel=4132 
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WCDMA Band5 Channel=4182 

 

WCDMA Band5 Channel=4233 
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04 Occupied bandwidth 

Band Channel Frequency (MHz) 99% OBW (kHz) -26dB EBW (kHz) Verdict 

WCDMA Band2 9262 1852.4 4170.831 4717.365 PASS 

WCDMA Band2 9400 1880 4179.475 4718.811 PASS 

WCDMA Band2 9538 1907.6 4160.513 4726.679 PASS 

WCDMA Band5 4132 826.4 4180.035 4713.468 PASS 

WCDMA Band5 4182 836.4 4173.704 4702.878 PASS 

WCDMA Band5 4233 846.6 4184.552 4685.576 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9400 
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WCDMA Band2 Channel=9538 

 

WCDMA Band5 Channel=4132 
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WCDMA Band5 Channel=4182 

 

WCDMA Band5 Channel=4233 
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05 Band edge 

Band Channel Frequency (MHz) Spur Freq (MHz) Spur Level (dBm) Limit (dBm) Verdict 

WCDMA Band2 9262 1852.4 1850.00 -30.16 -13 PASS 

WCDMA Band2 9538 1907.6 1910.00 -30.74 -13 PASS 

WCDMA Band5 4132 826.4 824.00 -28.75 -13 PASS 

WCDMA Band5 4233 846.6 849.00 -27.93 -13 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9538 
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WCDMA Band5 Channel=4132 

 

WCDMA Band5 Channel=4233 
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06 Out-of-band emissions 

Band Channel Frequency (MHz) Spur Freq (MHz) Spur Level (dBm) Limit (dBm) Verdict 

WCDMA Band2 9262 1852.4 19721.42 -27.95 -13 PASS 

WCDMA Band2 9400 1880 18850.23 -28.47 -13 PASS 

WCDMA Band2 9538 1907.6 18843.24 -27.73 -13 PASS 

WCDMA Band5 4132 826.4 7652.81 -33.87 -13 PASS 

WCDMA Band5 4182 836.4 7316.82 -33.82 -13 PASS 

WCDMA Band5 4233 846.6 6794.65 -33.84 -13 PASS 
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WCDMA Band2 Channel=9262 

 

WCDMA Band2 Channel=9400 
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WCDMA Band2 Channel=9538 

 

WCDMA Band5 Channel=4132 
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WCDMA Band5 Channel=4182 

 

WCDMA Band5 Channel=4233 
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